Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH) Page 1 of 20

i

W\ﬂ_ Product Information
Motorsports"

Baja Web > Product Information > Parts Lists > GOKART > BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX
LUAH)

BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH)

BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH) *

Cylinder Head [Image] -

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH) Page 2 of 20

Cylinder Head N

Item No Part Number Description Baja Description Qty
001 165-300 CYLINDER HEAD ASSEMBLY HEAD COMP, CYLINDER 1
002 165-301 GASKET, CYLINDER HEAD 1
003 165-083 CYLINDER HEAD COVER 1
004 165-084 GASKET, CYLINDER HEAD COVER 1
005 165-085 TUBE BREATHER 1
006 165-086 BOLT M6-1.0X12, FLANGE (FT) 4
007 165-087 STUD BOLT M6-1.0X108 2
008 165-088 STUD BOLT M8-1.25X34 2
009 165-089 PIN DOWEL 10X14 2
010 165-090 BOLT M8-1.25X60, FLANGE (PT) 4
011 165-091 SPARK PLUG 1
012 165-079 GUIDE, IN. VALVE (OVERSIZE) 1
013 165-080 GUIDE, VALVE (OVERSIZE) 1
014 165-081 CLIP, VALVE GUIDE 2
Cylinder [Image] -

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH) Page 3 of 20

Crankcase Cover [Image]

Cylinder -
Item No Part Number Description Baja Description Qty

BB65-205 ON AND OFF SWITCH 1
001 165-302 CRANKSHAFT CASE 1
002 BB65-204 CHARGE COIL 1
003 165-094 GEAR, SPEED ADJUSTING 1
004 165-096 SWING LEVEL, SPEED ADJUSTING 1
005 165-099 BOLT M10-1.25X15, FLANGE (FT) 2
006 165--101 WASHER DRAIN PLUG 10.2MM 2
007 165-103 BEARING RADIAL BALL 1
008 165-104 OIL SEAL 25X41.25X6 1
009 165-097 PIN M25, LOCK 1
010 165-105 BOLT M6-1.0X25, FLANGE (FT) 2
011 165-106 CIRCLIP, COIL 1
012 165-107 WASHER M5X15X1, PLATE 1
013 165-095 SLIDER, GOVERNER 1
014 165-102 CLIP, GOVERNOR HOLDER 1

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH)

Crankcase Cover

Page 4 of 20

Item No Part Number
001 165-108
002 165-110
003 165-111
004 165-112
005 165-115
006 165-117
007 165-118
008 165-116
009 165-121
Crankshaft [Image]

Description

CRANKSHAFT CASE COVER
PACKING, CASE COVER

GAUGE OIL LEVEL

PLUG, OIL

SEAL, GAUGE OIL LEVEL

PIN DOWEL 8X14

BOLT M8-1.25X30, FLANGE (FT)

OIL SEAL, CRANKSHAFT 25X41.25X6
BEARING RADIAL BALL

Baja Description

GASKET, CASE COVER

= = O NN B R e e

Crankshaft

Item No

Part Number

Description

Baja Description

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH) Page 5 of 20

001 165-303 CRANKSHAFT COMP 1
002 165-124 KEY, SPECIAL WOODRUFF 4X19 1
Piston [Image] -

Piston v
Item No Part Number Description Baja Description Qty
001 165-125 RINGSET, PISTON 1
002 165-304 PISTON 1
003 165-127 PIN, PISTON 1
004 165-128 ROD ASSEMBLY CONNECTING 1
005 165-130 CLIP, PISTON PIN 18MM 2
Valves [Image] o

Valves .
Item No Part Number Description Baja Description Qty
001 165-305 CAMSHAFT ASSEMBLY 1

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH)

002
003
004
005
006
007
008
009
010
011
012
013
014
015
016
Pull Starter

165-306
165-133
165-307
165-137
165-138
165-139
165-140
165-146
165-142
165-308
165-141
165-135
165-145
165-144
165-136

[Image]

ROD PUSH

VALVE ROCKER

LIFTER, VALVE ROCKER
VALVE IN

VALVE EX

SPRING VALVE

RETAINER, IN VALVE SPRING
OIL SEAL, VALVE

ROTATOR, VALVE

PLATE, PUSH ROD GUIDE
RETAINER, EX VALVE SPRING
PIVOT ROCKER ARM

NUT M6-1.25X5, HEX REVERSE THREAD
BOLT, PIVOT (8MM)

SPRING, WEIGHT RETURN

Page 6 of 20

= N N N B B B N = N B B N ~ N

Pull Starter

Item No

001
001
002
003
005
006
007
008
009
010

http://bajahq01ut01/productinformation/Parts%20Lists/GOKART/BB65%20Hensim%20B...

Part Number
BB65-102
165-147
65-155
165-107
165-158
165-148
165-149
165-150
165-151
165-152
165-153

Description

DECAL, PULL STARTER
STARTER ASSY RECOIL, RED
RECOIL, STARTER ASSEMBLY
WASHER M5X15X1, PLATE
BOLT M10-1.0X10, FLANGE (FT)
BOLT M5-0.8X16, FLANGE (PT/S)
GUIDE, RATCHET

SPRING FRICTION

*RATCHET, STARTER

*SPRING, RATCHET

REEL, RECOIL STARTER

Baja Description Qty

= NN B B W W~ =

3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH) Page 7 of 20

Fan Cover [Image]

Carburetor [Image]

Fan Cover -
Item No Part Number Description Baja Description Qty
001 165-310 COVER COMP FAN, RED 1
001 65-310 COVER COMP FAN, BLACK 1
002 165-160 LOWER PROTECTING COVER 1
003 165-162 SHROUD COMP 1
004 165-166 BOLT M6-1.0X12, FLANGE (FT) 6
005 165-167 BOLT M6-1.0X20, FLANGE (FT) 1

3
Carburetor -
Item No Part Number Description Baja Description Qty
001 165-171 CARBURETOR ASSEMBLY 1
002 165-169 INSULATOR, CARB 1

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH) Page 8 of 20

003 165-168 GASKET, PIPE INTAKE 1
004 165-172 BUSH, AIR CLEANER 1
005 165-170 GASKET, INSULATOR 1
006 165-173 LEVER COMP, CHOKE (STD) 1
Air Cleaner [Image] *
—1
Air Cleaner N
Item No Part Number Description Baja Description Qty
001 165-320 AIR CLEANER ASSY 1
002 165-185 BOLT M6-1.0X25, FLANGE (FT) 1
003 165-178 AIR CLEANER GROMMET 1
004 165-183 NUT M6-1.0, WING 1
005 165-177 COVER AIR CLEANER 1
006 165-174 GASKET, ELBOW 1
007 165-181 AIR CLEANER COLLAR B 1
Flywheel [Image] "

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH) Page 9 of 20

Flywheel -
Item No Part Number Description Baja Description Qty
001 165-214 FAN COOLING 1
002 165-215 PULLEY STARTER 1
003 165-216 NUT M14-1.5X13, FLANGE SPRING LOCK 1
004 165-213 FLYWHEEL COMP, 1 MAGNET 1
005 165-217 COIL ASSEMBLY IGNITION 1
006 165-218 BOLT M6-1.0X25, FLANGE (FT) 2
Control Assembly [Image] -

41—
8—am
3-—?

Control Assembly -
Item No Part Number Description Baja Description Qty
001 165-219 CONTROL ASSEMBLY (THROTTLE) 1
002 165-224 SPRING A, THROTTLE 1
003 165-237 T BOLT 1

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH)

Page 10 of 20

004 165-222 ARM, SPEED ADJUSTING 1
005 165-243 NUT M6-1.0X6, FLANGE SPRING LOCK 1
006 165-225 SPRING, THROTTLE RETURN 1
007 165-223 ROD, SPEED ADJUSTING 1
008 165-236 BOLT M6-1.0X12, FLANGE (FT) 2
Exhaust [Image] v

[

|

|

|

Exhaust .
Item No Part Number Description Baja Description Qty
001 BB65-197 MUFFLER COMP 1
002 BB65-198 GASKET, MUFFLER AVAILABLE WITH BB65-197 1
003 BB65-199 PROTECT, MUFFLER OUTER AVAILABLE WITH BB65-197 1
004 BB65-200 BOLT M5-0.8X10, ROUND (FT) AVAILABLE WITH BB65-197 4
005 BB65-201 INSTALLING NUT, MUFFLER AVAILABLE WITH BB65-197 1
006 BB65-202 WASHER, LOCK AVAILABLE WITH BB65-197 1
007 BB65-203 GASKET, MUFFLER COMP 1
Rear Axle [Image] v

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH)

Page 11 of 20

Rear Axle o

Item No Part Number Description Baja Description Qty
001 BB65-211 DRIVE SPROCKET 1
002 BB65-212 SPLINE COVER, SPROCKET 1
003 BB65-213 WASHER M8X16X2, PLATE 6
004 BB65-214 BOLT M8-1.25X30, FLANGE (FT) 6
005 BB65-215 BUSH 1 1
006 BB65-216 CYLINDER BODY, REAR AXLE 1
007 BB65-217 MIDDLE SHAFT, REAR AXLE 1
008 BB65-218 BRAKE DISC 1
009 BB65-219 SPLINE COVER, DISK BREAK 1
010 BB65-220 WASHER M8X24X2, PLATE 4
011 BB65-221 BOLT M8-1.25X25, FLANGE (FT) 4
012 BB65-222 BUSH 2 1
013 BB65-223 PROTECTING COVER, REAR AXLE 2
014 BB65-224 SIMI-SHAFT 2
015 BB65-225 JOINT, SIMI-SHAFT 2
016 BB65-226 WASHER M12X24X2, PLATE 2
017 BB65-227 WASHER M10X16X3, SPRING 2
018 BB65-228 BOLT M10-1.25X25, HEX (FT) 2
019 BB65-229 FORK 2
020 BB65-230 NUT M16-1.5X21, HEX CASTLE 2
021 BB65-231 WASHER M16X26X4, SPRING 2
022 BB65-232 WASHER M16X46X4, PLATE 2
023 BB65-233 HUB DISK, REAR WHEEL 2
024 BB65-234 SHAFT COVER , REAR AXLE 2
025 BB65-361 NUT M8-1.25X9, FLANGE SELF LOCK 12
026 BB65-236 PRESSED WASHER AVAILABLE WITH BB65-243 4
027 BB65-237 BEARING AVAILABLE WITH BB65-243

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH)

Page 12 of 20

028 BB65-238 BRACKET AVAILABLE WITH BB65-243 2
029 BB65-239 BOLT M8-1.25X55, FLANGE (PT) AVAILABLE WITH BB65-243 4
030 BB65-240 NUT M10-1.25X10, FLANGE SELF LOCK 4
031 BB65-241 REAR TIRE 19X7.00-8 2
032 BB65-242 REAR WHEEL RIM 2
033 BB65-243 CONNECTING BRACKET COMP 2
034 BB65-350 PIN M3X30, COTTER 2
035 BB65-411 CIRCLIP 8
Frame [Image] -
g K 2
i
g 48—
=
10-=
3= .
g 16 46 —16
1 47— 17 —17
Frame -
Item No Part Number Description Baja Description Qty
BB65-235 HARDWARE BAG 1
001 BB65-244 FRAME 1
002 BB65-245 SEAT SLIPCOVER 2
003 BB65-246 R. SEAT BOARD 1
004 BB65-247 BOLT M6-1.0X25, ROUND (FT) 8
005 BB65-248 RUBBER WASHER 8
006 BB65-249 WASHER M6X21X2, PLATE 8
007 BB65-250 NUT M6-1.0X5, HEX 8
008 BB65-251 L. SEAT BOARD 1
009 BB65-252 BOLT M12-1.25X30, FLANGE (FT) 6
010 BB65-319 NUT M12-1.25X13, FLANGE SELF LOCK 16
011 BB65-254 L. PROTECTING RAIL 1
012 BB65-268 NUT M10-1.25X10, FLANGE SELF LOCK 1
013 BB65-256 PRESSED BLOCK STEERING STEM 2
014 BB65-257 BOLT M10-1.25X30, FLANGE (FT) 4
015 BB65-258 FRONT BUMPER 1
016 BB65-361 NUT M8-1.25X9, FLANGE SELF LOCK 12
017 BB65-260 BOLT M8-1.25X45, FLANGE (PT) 3

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH)

018 BB65-261
019 BB65-262
020 BB65-263

Steering Stem [Image]

R. PROTECTING RAIL

SUPPORING BAR, PROTECTING RAIL

FIXED RETAINER, SEAT BELT

Page 13 of 20

N N =

20 21 2 23 23 22 21 2019
24
Steering Stem v
Item No Part Number Description Baja Description Qty
001 BB65-264 BOLT M8-1.25X35, FLANGE (PT) 1
002 BB65-265 JOINT ASSY STEERING STEM 1
003 BB65-266 STEERING STEM 1
004 BB65-267 BOLT M12-1.25X80, FLANGE (PT) BOLT M12-1.25X80, FLANGE (PT) 1
005 BB65-268 NUT M10-1.25X10, FLANGE SELF LOCK 1
006 BB65-250 NUT M6-1.0X5, HEX 8
007 BB65-270 SPLINE COVER, STEERING WHEEL 1
008 BB65-271 KILL SWITCH CABLE 1
009 BB65-272 STEERING WHEEL 1
010 BB65-273 BOLT M6-1.0X20, FLANGE (FT) 3
011 BB65-274 COVE STEERING WHEEL 1
012 BB65-275 R. DUSTPROOF COVER 1
013 BB65-276 TOP JOINT, STEERING SYSTEM AVAILABLE WITH BB65-287 2
014 BB65-277 FIXED NUT M16X1.5 AVAILABLE WITH BB65-287 2
015 BB65-278 PROLONGED POLE, STEERING SYSTEM AVAILABLE WITH BB65-287 1
016 BB65-279 SHAFT COVER, STEERING SYSTEM AVAILABLE WITH BB65-287 1
017 BB65-280 FIXED NUT M16X1.5 AVAILABLE WITH BB65-287 1
018 BB65-281 L. DUSTPROOF COVER, STEERING SYSTEM AVAILABLE WITH BB65-287 1
019 BB65-282 NUT M10-1.25X11, CASTLE AVAILABLE WITH BB65-287 1
020 BB65-283 TOP JOINT, ROD AVAILABLE WITH BB65-287 2
021 BB65-284 L. ADJUSTING AVAILABLE WITH BB65-287 2
022 BB65-285 ROD AVAILABLE WITH BB65-287 2
023 BB65-286 R. ADJUSTING AVAILABLE WITH BB65-287 2

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH) Page 14 of 20

024 BB65-287 STEERING SYSTEM COMP 1
Front A-Arms [Image] ¥

Front A-Arms v
Item No  Part Number  Description Baja Description Qty
001 BB65-288 BOLT M10-1.25X180, FLANGE (PT/S) 1
002 BB65-289 UPPER SWING ARM AVAILABLE WITH BB65-308 2
003 BB65-290 NUT M10-1.25X11, CASTLE 4
004 BB65-291 L. LOWER SWING ARM 1
005 BB65-292 BOLT M12-1.25X180, FLANGE (PT) 2
006 BB65-293 BOLT M10-1.25X85, (PT/S) 2
007 BB65-268 NUT M10-1.25X10, FLANGE SELF LOCK 1
008 BB65-295 PIN M2X25, COTTER 6
009 BB65-296 FRONT SHOCK ABSORBER 2
010 BB65-319 NUT M12-1.25X13, FLANGE SELF LOCK 16
011 BB65-298 HUB DISK, FRONT WHEEL FRONT HUB ASSY W/ BEARINGS AND SPACER 2
012 BB65-299 L. STEERING JOINT LEFT STEERING KNUCKLE 1
013 BB65-300 PIN M2X25, COTTER AVAILABLE WITH BB65-308 2
014 BB65-301 TOP JOINT COMP. UPPER SWING ARM  AVAILABLE WITH BB65-308 2
015 BB65-302 NUT M16-1.5X8, HEX AVAILABLE WITH BB65-308 2
016 BB65-303 L. FRONT TIRE 19X7.00-8 1
017 BB65-268 NUT M10-1.25X10, FLANGE SELF LOCK 16
018 BB65-305 R. FRONT TIRE 19X7.00-8 1
019 BB65-306 R. JOINT RIGHT STEERING KNUCKLE 1
020 BB65-307 R. LOWER SWING ARM 1
021 BB65-308 UPPER SWING ARM COMP 2
022 BB65-309 R. FRONT WHEEL RIM 1
023 BB65-310 L. FRONT WHEEL RIM SAME AS BB65-309 EXCEPT TIRE WILL BE REVERSED 1
024 BB65-349 WASHER M13X28X2, PLATE 4
Brush Guards [Image] -

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH)

Page 15 of 20

2‘1 — -"3 36
L~ /
qa 7 = 33 ;
? ?;:'155 . ‘5_’1155 . P T ‘ :’9 .
P ot 51111 .:.'-- " 6 = 32 T
10_‘: 4 *"":r' "4'}" 5740 o~ 35 J . /?
8 o» 12757 | 9 34
. »'--...(g *.r'?? s 3 & ¢ ? . .
*‘fng"?tw"") 18" 13 0.0 X PR
171,024, 17 31 30 =
. 29 2 o—d20 (32 36 ]
- 7 - 29 9
e A NS T
i 27 .
26 o5 23 c 26 23 & <,

Brush Guards i
Item No Part Number Description Baja Description Qty
001 BB65-311 REAR CARRIEER 1
002 BB65-312 BOLT M12-1.25X80, FLANGE (PT) 1
003 BB65-319 NUT M12-1.25X13, FLANGE SELF LOCK 16
004 BB65-314 BOLT M12-1.25X25, FLANGE (FT) 2
005 BB65-315 BOLT M12-1.25X70, FLANGE (PT) 2
006 BB65-316 RAIL 1
007 BB65-268 NUT M10-1.25X10, FLANGE SELF LOCK 1
008 BB65-373 BOLT M12-1.25X25, FLANGE (FT) 2
009 BB65-319 NUT M12-1.25X13, FLANGE SELF LOCK 16
010 BB65-320 SEAT BELT 2
011 BB65-321 HEAD REST 2
012 BB65-322 REAR CONNECTING BRACKET 1
013 BB65-323 BUSH 15.5X12X36 2
014 BB65-324 BOLT M12-1.25X95, FLANGE (PT) 2
015 BB65-325 BOLT M12-1.25X90, FLANGE (PT) 2
016 BB65-326 BUSH 5.5X12X73 2
017 BB65-327 BOLT M16-1.5X140, FLANGE (PT) 2
018 BB65-328 WASHER M16X46X4, PLATE 2
019 BB65-329 NUT M14-1.50X14, FLANGE SELF LOCK 2
020 BB65-330 R. REAR FORK 1
021 BB65-331 L. REAR FORK 1
022 BB65-332 STAY BAR, STEERING STEM 1
023 BB65-333 U BLOCK 1
024 BB65-334 PROTECTING BRACKET REAR AXLE 1
025 BB65-335 BOLT M10-1.25X70, FLANGE (PT) 2
026 BB65-336 BUSH 15.5X10X54 2
027 BB65-268 NUT M10-1.25X10, FLANGE SELF LOCK 1

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH) Page 16 of 20

028 BB65-338 BOLT M12-1.25X35, FLANGE (PT) 2
029 BB65-339 PLATE WASHER 12 2
030 BB65-340 BUSH 15.5X10X84 1
031 BB65-341 BOLT M10-1.25X100, FLANGE (PT) 1
032 BB65-342 REAR SHOCK ABSORBER 1
033 BB65-343 BOLT M12-1.25X105, FLANGE (PT) BOLT M12-1.25X105, FLANGE (PT) 2
034 BB65-344 R. BRUSH GUARD 1
035 BB65-345 BOLT M12-1.25X95, FLANGE (PT) 1
036 BB65-346 L. BRUSH GUARD 1
037 BB65-347 REAR PROTECTING POLE 1
Adjusting Rod [Image] -
3 4
6 2
)
@.lm —]
S
1
i
Adjusting Rod -
Item No Part Number Description Baja Description Qty
001 BB65-348 ADJUSTING ROD COMP, STEERING STEM 1
007 BB65-351 BOLT M10-1.25X55, FLANGE (PT) 2
Rear Protecting Cover [Image] j

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH)

Page 17 of 20

6§ i 6
== - 6 ---....l &7 el 9\' 'i,.-g
e B g‘t o8 e 2T
1 6§ §- ""*1 6§ "“__, g+ 8
"i : / l ? ® Bu] s 9
- '——'| | t - 9-I r
8- a i §-9 o3 <= ®>7
¢ |__7— g-® g
2 o o _/3
5 : 4 o o
6 ﬂ‘ | "
‘.t.L i *tn ol Ir.:} q ?‘{FT’
T 6 78 678
1w
6 7
Rear Protecting Cover v
Item No Part Number Description Baja Description Qty
001 BB65-354 DUST PROOF COVER, F/R WHEEL 4
002 BB65-355 REAR DUSTFROOF COVER 1
003 BB65-356 RUBBER PLATE, ENGINE 1
004 BB65-357 L. PROTECTING PLATE 1
005 BB65-358 R. PROTECTING PLATE 1
006 BB65-359 BOLT M8-1.25X30, FLANGE (FT) 12
007 BB65-360 WASHER M8X24X2, PLATE 24
008 BB65-361 NUT M8-1.25X9, FLANGE SELF LOCK 12
009 BB65-362 BOLT M8-1.25X45, FLANGE (PT) 4
Brake System [Image] -
9 A
E P =
6 8 — -“ 4
o . , > 4
e ) 7 j.ff ! — \
\ "!tr‘ !'_,_, -x 3 7_ 4
&w ~ ( ol
_—1-!" f T ; e
Py
9 1—] ,.A )
10 ||
& _}L!
L] 79
|
13 &5 g 12
Brake System -
Item No Part Number Description Baja Description Qty
http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH)

Page 18 of 20

001 BB65-363 BRAKE PEDAL 1
002 BB65-380 PEDAL RUBBER 1
003 BB65-365 BOLT M8-1.0X35, FLANGE (PT) 2
004 BB65-366 BRAKE HOSE 1
005 BB65-367 PUSH ROD AVAILABLE WITH BB65-376 1
006 BB65-368 NUT M8-1.25X7, HEX AVAILABLE WITH BB65-376 2
007 BB65-369 U CONNECTING BLOCK AVAILABLE WITH BB65-376 1
008 BB65-370 BUSH 12.5X8X39 AVAILABLE WITH BB65-376 1
009 BB65-371 PIN SHAFT AVAILABLE WITH BB65-376 1
010 BB65-372 PIN M2X20, COTTER AVAILABLE WITH BB65-376 1
011 BB65-361 NUT M8-1.25X9, FLANGE SELF LOCK 12
012 BB65-361 NUT M8-1.25X9, FLANGE SELF LOCK 12
013 BB65-239 BOLT M8-1.25X55, FLANGE (PT) AVAILABLE WITH BB65-243 4
014 BB65-376 ADJUSTOR ASSY. DISK BRAKE 1
015 BB65-377 BRAKE PADS, REAR CALIPER AVAILABLE WITH BB65-297 2
016 BB65-304 MASTER CYLINDER 1
017 BB65-297 CALIPER 1
018 BB65-101 BANJO BOLTS WITH WASHER 2
Throttle System [Image] -
.:‘-'"-'F"-_::::_::- -
1< /
if
I
Y,
N\
e
Throttle System v
Item No Part Number Description Baja Description Qty
002 BB65-379 THROTTLE PEDAL 1
003 BB65-380 PEDAL RUBBER 1
004 BB65-381 RETUKRNING SPRING, THROTTLE PEDAL 1
005 BB65-221 BOLT M8-1.25X25, FLANGE (FT) 4
007 BB65-384 NUT M8-1.25X9, FLANGE SELF LOCK 1
008 BB65-385 BUSH 12.5X8X39 1
009 BB65-239 BOLT M8-1.25X55, FLANGE (PT) AVAILABLE WITH BB65-243 4
010 BB65-387 WASHER M10X16X3, SPRING AVAILABLE WITH BB65-388 1

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH)

011

BB65-388

THROTTLE CABLE COMP

Torque Convertor [Image]

Page 19 of 20

Torque Convertor

Item No

001
002
003
004
005
006
007
008
009
010
011
012
013
014
015
016
018
020
021
022
023
024

Part Number

BB65-389
BB65-390
BB65-391
BB65-392
BB65-393
BB65-394
BB65-395
BB65-396
BB65-397
BB65-398
BB65-399
BB65-400
BB65-401
BB65-402
BB65-403
BB65-404
BB65-406
BB65-408
BB65-409
BB65-406
BB65-253
BB65-255

Engine [Image]

Description

BUSH, CLUTCH

CHAIN, 420 / 33 LINKS
COPPER SLEEVE

*SHAFT COVER

*MAIN DISK ASSY.

WASHER M10X28X2, PLATE
BELT, DRIVE (#669)

DRIVEN DISK (5/8 BORE)
CVT COVER

CVT PLATE

CVT SHAFT

KEY 5X5X75

DRIVING SPROCKET

PLATE GASKET

PLATE GASKET

NUT M16-1.5X14, HEX NYLON
BOLT M6-1.0X16, HEX (FT)
CLUTCH, DRIVE ASSEMBLY (3/4 BORE)
CVT PLATE COMP

BOLT M6-1.0X16, HEX (FT)
WASHER M8X12X2, SPRING
NUT M10-1.25X10, FLANGE SELF LOCK

Baja Description

CHAIN, 420 / 33 LINKS

AVAILABLE WITH BB65-408
AVAILABLE WITH BB65-408
AVAILABLE WITH BB65-408

BELT, DRIVE (#669)
REAR DRIVEN CLUTCH

AVAILABLE WITH BB65-409
AVAILABLE WITH BB65-409
AVAILABLE WITH BB65-409
AVAILABLE WITH BB65-409
AVAILABLE WITH BB65-409
AVAILABLE WITH BB65-409
AVAILABLE WITH BB65-409

FRONT DRIVE CLUTCH

WASHER M8X13X2, SPRING LOCK

Qty

B N N T T e e e e N N e i N e e

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



Parts Lists - BB65 Hensim Baja Blaster 6.5hp Go Kart (VIN PREFIX LUAH) Page 20 of 20

Engine -
Item No Part Number Description Baja Description Qty
BB65-410 ENGINE (6.5 HP GO KART) 1

Decals [Image] -

Decals .
Item No Part Number Description Baja Description Qty
BB65-412 DECAL SET, GRAPHIC AND WARNING 1

http://bajahq01ut01/productinformation/Parts%20Lists/ GOKART/BB65%20Hensim%20B... 3/17/2010



